INFLIGHT FITNESS

MULTI - LEG PRESS

For Service Call 714-821-4177






MLP ASSEMBLY INSTRUCTIONS

IMPORTANT NOTICES

Read all warning labels, the instruction placard and this manual before
attempting to use this machine. Always consult your physician and an
exercise professional before beginning any exercise program/regimen.

Before any test or use check for proper assembly of the machine including
(but not limited to): bolts and other hardware fastened properly, cables in
pulley grooves and routed correctly. For safety use the top weight only for
the first machine movement.

Maintain your machine in good working order by following the maintenance
schedule provided on the equipment.

It is strongly recommended that a qualified dealer assemble this Multi-Leg Press
machine.

Should there be any question during assembly contact your authorized Inflight
Fitness dealer or call direct to 714 821 4177.

Before beginning assembly read this instruction manual thoroughly. Unpack and
verify all parts and hardware quantities against the parts and hardware lists.

Follow the assembly steps in sequence. Failure to follow the order of assembly
will result in disassembly later and possible damage to the machine components.

The 3/8” nuts provided with this machine are “centerlocking”. They provide a
more secure assembly than nylon locking nuts. Please note they do require
more force to tighten than nylon locking nuts.



MLP PARTS AND HARDWARE
PARTS

WHITE / PLATINUM FRAME PARTS

Loop Upright Upright Support Base Frame

Rotating Arm Assembly  Cross Tube Seat Frame

Guide Rod Bracket Aft Pivot Arm Forward Pivot Arm

Foot Plate Assembly Cable Retainer Forward Supp’t Plates (2)

CABLES AND PULLEYS
MLP Cable 44" Pulleys (7)

MISCELLANEOUS

Guide Rods (2) Lube Weight Stack Cushions (2)
Seat Pad Back Pad Hole Covers (4)

Weight Labels Manual Instruction Placard

5-5# Weight Plates 10-10# Weight Plates 5-15# Weight Plates
Weight Selector Stem Top Weight Weight Pin with Lanyard
1” x 9” shaft 1” x 12” Shaft (2) 1” x 6 2" Shaft

Seat Selector Tube Pillow Block Bearings (4) Flange Bearings (4)



MLP PARTS AND HARDWARE

HARDWARE

DESCRIPTION

Bolts

3/8" x 8”
3/8" x 4 %’
3/8" x4 Vs’
3/8” x 4”
3/8" x 3”
3/8" x 2 %
3/8”x 2 V"
3/8" x 2 V4’
3/8" x 2”
3/8” x 1%
3/8” x 1 V4
2" x 2 %4
2" x 27

2" x 1Y%

Screws
3/8” x 14" Cap Screw
Washers

3/8” Flat Washers
3/8” Curved Washers
2" Flat Washers
Cam Washer

3/8” Spacers

1/2” Spacers

Nuts

3/8” Nuts
2" Nuts

QUANTITY

OBRLDBDN-2IN_LOONDNDOONDN

38
18
32

27
16



MLP ASSEMBLY INSTRUCTIONS

MAIN STRUCTURE ASSEMBLY

A.

Fasten the four Pillow Block Bearing to the Base Frame (with setscrew side
facing inward) using 4 — 72" x 2” bolts, 4 — %" x 1 V2" bolts, 16 — 12" flat
washers, and 8 — 72" nuts. Do not tighten at this time.

. Place Base Frame on floor. Attach Loop Upright to Main Base using 2 — 3/8”

X 8 bolts, 2 — 3/8” curved washers, 2 — 3/8” flat washers, and 2 — 3/8” nuts.

. Attach Upright Support to the Base Frame using 2 — 3/8” x 4” bolts, 4 — 3/8”

curved washers, and 2 — 3/8” nuts.

. Attach the Cross Brace to the Loop Upright using 2 — 3/8” x 4 %” bolts, 4 —

3/8” curved washers, and 2 — 3/8” nuts.

. Attach the Cross Brace and Seat Selector Tube to the Upright Support using

2 —3/8" x4 1/4” bolts, 4 — 3/8” curved washers, and 2 — 3/8” nuts.

. Loosen the tightening nut and pull the pop pin back on the Seat Frame and

slide the Seat Frame onto the Seat Selector Tube.

. Attach the Forward Support Plates to the Base Frame using 2 — 3/8” x 4 /4’

bolts, 4 — 3/8” curved washers, and 2 — 3/8” nuts.

. Attach the Forward Support Plates to the Seat Selector Tube using 2 — 3/8” x

2 %4 bolts, 4 - 3/8” flat washers, and 2 — 3/8” nuts.



MLP ASSEMBLY INSTRUCTIONS By INFLIGHT FITNESS

N BN

10 -15-04

D

2-3/8"x43/4"BOLTS
4 - 3/8" CURVED WASHERS
2 -3/8" NUTS.

LOOP UPRIGHT

E

1- CROSS BRACE
1 - SEAT SELECTOR TUBE
2-3/8"x4 1/4"BOLTS
4 - 3/8" CURVED WASHERS
2-3/8" NUTS.

B

1- BACE FRAME
2-3/8"x8"BOLTS

2 - 3/8" CURVED WASHER
2 - 3/8" FLAT WASHERS

2 -3/8" NUTS.

2-3/8"x 4" BOLTS
4 - 3/8" CURVED WASHERS

2 - 3/8" NUTS >
SEAT FRAME NG | P \gx}
5 R ‘ o\
H ."/’\/U
- 3/8" x 2 3/4" BOLTS s
- 3/8" FLAT WASHERS A '
- 3/8"NUTS. G 4 - PILLOW BLOCK BEARING
2 - FORWARD SUPPORT PLATES 4~ 1/2"x2"BOLTS
2 - 3/8" NUTS. 8 = 1/2 NUTS.



MLP ASSEMBLY INSTRUCTIONS
PRESS ARM ASSEMBLY

Note: Make sure all the setscrews in the bearings, shaft collars and tubes
are “backed off” and cannot impede installing the shafts. If you encounter
resistance installing any shafts, stop and check the setscrews and the
alignment of the holes and bearings. No more than gentle tapping should
be needed to install any shafts.

I. Fasten two Flange Bearings to the Foot Plate Assembly using 4 — 2" x 1 %"
bolts 8 — %" flat washers, and 4 — %" nuts. Do not fully tighten.

J. Fasten two Flange Bearings to the Aft Pivot Arm using 4 — 2" x 2 %” bolts, 8
— %" flat washers, and 4 — 2" nuts. Do not fully tighten.

K. Attach the Aft Pivot Arm to the Pillow Block Bearings with a 1” x 12” shaft and
the Shaft Cover.

L. Attach the Forward Pivot Arm to the Pillow Block Bearings with the 17 x 9”
shaft.

M. Attach the Foot Plate Assembly to the Aft Pivot Arm using a 1” x 12”7 shaft.
Attach to the Forward Pivot Assembly using the 17 x 6 4" shaft.

Check the alignment of the Foot Plate Assembly to the Seat Selector Tube.
The Pivot Arms and Foot Plate Assembly should move in line with the Seat
Selector Tube. Now tighten the bolts in the Flange Bearings, then the
Pillow Block Bearings and then all the setscrews.

Press in four rubber hole covers into Aft Pivot Arm.
Adjust stabilizing feet under the aft U-channels on the Base Frame by

unthreading the feet until they rest on the flooring. Tighten jam nuts
against the U-channel.



MLP ASSEMBLY INSTRUCTIONS By INFLIGHT FITNESS

10-15-04

- FLANGE BEARINGS

- FOOT PLATE ASSEMBLE
-1/2"x 1 1/4"BOLTS

- 1/2" FLAT WASHERS

- 1/2" NUTS

J

2 - FLANGE BEARINGS
1-AFT PIVOT ARM
4-1/2"x 2 3/4" BOLTS
8 - 1/2" FLAT WASHERS
4 -1/2"NUTS

2
1
4
8
4

1-12" SHAFT

1-12" SHAFT

1-9" SHAFT



MLP ASSEMBLY INSTRUCTIONS
WEIGHT STACK, CABLE AND PULLEY INSTALLATION

N.

Insert Guide Rods into the base of the Loop Upright. Allow Guide Rods to
lean back away from the machine.

Place one weight stack cushion on each Guide Rod and slide down to the
base.

Apply lubricant to the Guide Rods from the weight stack cushions to the tops
of the Guide Rods.

Making sure that the recess for the weight labels is facing towards the
machine and that the three pads are facing down slide onto the Guide Rods:
5 — 15lb. Weights, 10 — 10lb. Weights and 5 — 5lb. Weights.

Place Top Weight on the Guide Rods with the drilled hole facing the machine
and slide down to the stack.

Install Guide Rod Bracket onto top of guide rods. Loop MLP cable over one 4
¥2” pulley and slide up between the plates of the Loop Upright at the slot. The
large cylindrical clevis end of the MLP cable will align with the center of the
weight stack. Stand the weight stack assembly upright and bolt the Guide
Rod Bracket, Pulley and Loop Upright together using 1 — 3/8” x 2 4” bolt, 1
Cam Washer, 2 — 3/8” flat washers, and 1 — 3/8” nut. Do not tighten
completely at this time.

Insert the Selector Stem into the weight stack while holding the Selector Stem
several holes above the Top Weight. Insert the Weight Pin, suspending the
Selector Stem. Place the clevis end of the cable over the Selector Stem and
raise the Top Weight so that the holes in the Top Weight, Selector Stem and
clevis align. Attach using 1 — 3/8” x 1 2" cap bolt. Bolt the first top weight to
the top hole in the Selector Stem using 1 — 3/8” x 4 V4” bolt and 1 — 3/8” nut.

. Install a 4 72" pulley under the cable and insert the pulley between the plates

of the Loop Upright. Attach using 1 — 3/8” x 1 %" bolt, 2 — 3/8” flat washers,
and 1 — 3/8” nut.

Route the cable down between the plates welded to the base of the Loop
Upright. Install a 4 %" pulley over the cable and attach to the plates using 1 —
3/8” x 2” bolt, 2 — 3/8” flat washers, and 1 — 3/8” nut.

Rout the cable over to the plate welded on the Base Frame near the Upright

Support. Attach a 4 %" pulley and the Cable Retainer using 1 — 3/8” x 2” bolt,
2 — 3/8” flat washers, and 1 — 3/8” nut.

8



MLP ASSEMELY INSTRUCTIONS By INFLIGHT FITNESS

® 10-15-04

e .

e

=N = -

-41/2'PULLEY L)~
-3/8" X 1 3/4" BOLT
- 3/8" FLAT WASHERS

- 3/8" NUT
o)
1-41/2" PULLEY
1-3/8" X 2 1/4" BOLT
2 - 3/8" FLAT WASHERS
1- CAM WASHER
1-3/8" NUT
R /’/// \\\\\
-4 1/2"PULLEY  / N
3/8" X 2" BOLT

- 3/8" NUT

: o 2
- 3/8" FLAT WASHE:{S \@\

-4 1/2" PULLEY

-3/8" X 2"BOLT

1
1
1
2
1

- 3/8" NUT

- CABLE RETAINER

- 3/8" FLAT WASHERS

%

a

il
\

////
Y/l

-

N
2 - GUIDE RODS
2 - CUSHIONS
5 - 15Ib.WEIGHTS
10 -10lb.WEIGHTS
5-5lb WEIGHTS
1-TOP WEIGHT

{

1-WEIGHT PIN AND LANYARD WITH
SPLIT RING

1-3/8" X 1 1/2" CAP BOLT

FASTEN SPLIT RING TO CABLE.



MLP ASSEMBLY INSTRUCTIONS

CABLE AND PULLEY INSTALLATION (cont.)

T.

Install 4 — 3/8” x 2 12" bolts, 8 — 3/8” flat washers, and 4 — 3/8” nuts in the
Forward Pivot Arm in the four holes furthest forward.

Install 2 — 3/8” x 2 34” bolts, 4 — 3/8” flat washers, and 2 — 3/8” nuts in the
Forward Support Plates in the two holes furthest aft.

Route cable through the Forward Support Plates and the Aft Pivot Arm to the
Forward Pivot Arm. Wrap cable from underneath around a 4 %" pulley and
install between the plates of the Forward Pivot Arm in the lower aft hole using
1-3/8"x2 Y bolt, 2 — 3/8” flat washers, 2 — 3/8” spacers, and 1 — 3/8” nut.

Route the cable back to the Forward Support Plates. Wrap the cable around
a 4 2" pulley from underneath and install between the plates in the middle
hole using 1 — 3/8” x 2 %” bolt, 2 — flat 3/8” washers, 2 — 3/8” spacers and 1-
3/8” nut.

Route the cable forward to the Forward Pivot Arm. Wrap the cable over a 4
2" pulley and install between the plates in the last hole using 1 — 3/8" x 2 /%"
bolt, 2 — 3/8” flat washers, 2 — 3/8” spacers, and 1 — 3/8” nut.

Route the end of the cable back to the Forward Support Plates and terminate
between the plates in the forward hole using 1 — 3/8” x 2 %" bolt, 2 —3/8” flat
washers, 2 — 1/2” spacers, and 1 — 3/8” nut.

PAD INSTALLATION

U. Attach Back Pad to the Seat Frame using 2 — 3/8” x 3” bolts and 2 — 3/8” flat

washers.

V. Attach Bottom Pad to the Seat Frame using 2 — 3/8” x 1 /4” bolts and 2 — 3/8”

flat washers.

10



10-15-04

INFLIGHT FITNESS
2-41/2" PULLEY
4 - 3/8" SPACERS

By

1 - SEAT PAD
2-3/8"x11/4"BOLTS
2 - 3/8" FLAT WASHERS

U

1 - BACK PAD

2-3/8"x3"BOLTS
2 - 3/8" FLAT WASHERS

MLP ASSEMBLY INSTRUCTIONS

i
@ u
o I
OS
a <
= =
=g
=
?_HU
X . Z
= 00 =
sk
1 1
oo
o
he
LYz
-—
nnQa
> 0 <«
oo
18832
WAANMW
[algya |
M/_SSXFN
= N 0 © o ©

~ s T = =

1
2
2
4
8
4



MLP ASSEMBLY INSTRUCTIONS

CABLE ADJUSTMENT

W. Once the Multi-Leg Press is completely assembled, adjust the threaded stops

located on the base frame. These set the travel of the Pivot Arms. Set the
Threaded Stop below the Forward Pivot Arm so that the bottom tube welded
to the pulley plates is level. Set the other Threaded Stop to prevent the Top
Weight from striking the Loop Upright when the Aft Pivot Arm contacts the
Threaded Stop. To adjust cable tension, loosen the bolt that attaches the
pulley and Guide Rod Bracket to the Loop Upright (installed at step O.). Raise
or lower the bolt and pulley to remove slack from the cables. Make sure that
the Weight Pin still engages all weight plates with the Selector Stem. Once
the cable tension is correct, rotate the Cam Washer so it rests against the
triangle support and re-tighten bolt.

PLACARDS AND LABELS

X.

Remove backing from foam tape on Instruction Placard. Attach Instruction
Placards to Loop Upright aligning outside edge of placard to top and outside
edge of Loop Upright.

Attach Weight Labels in recess provided on front of Weight Plates. All the
recesses should be aligned and to the right as you face the weight stack.

SHROUD HOLES AND SHROUD OPTION

Z.

If no Optional Shroud Kit was purchased install plastic caps in all 24 shroud
holes. If installing Shrouds, fasten to Loop Upright using 11 — 3/8 x 2 2" bolts,
19 — 3/8” flat washers and 8 — 3/8” nuts (hardware found in Shroud box). The
middle and lower bolts on the right side and the middle bolt on the left side of
the Front Shroud fasten into threaded fasteners pre-installed into the Front
Shroud

12



MLP ASSEMBLY INSTRUCTIONS By INFLIGHT FITNESS

X 10-15-04
INSTALLING PLACARD

PEEL BACKING FROM
TAPE

WEIGHT LABELS LOOP UPRIGHT

ATTACH TO LOOP UPRIGHT

AS SHOWN
ALIGN WITH
Y TOP EDGE
EIGHT
DECALS
o
5Lb = 25Lb ~
N—r
_|-BACK SIDE
_—ALIGN WITH
OF PLACARD / VERTICAL EDGE
'l
10Lb = 100Lb
TWO SIDED
15Lb = 75Lb ADHESIVE TAPE
TOP WEIGHT =5Lb
TOTAL = 205
N
N—
"\
~
< e
~_ .\0
| q

W

<
CAM WASHER N ’1\\' N

[ ] ® \\\\ ‘
TRIANGLE ) , N

e
: " <
/
vV
’

=~

CABLE ADJUSTMENT . \) . \ _?95
/?7 o > N \0\
<\/’
\\\\ Z
S /’>
N 1 \g] IS



	fm.pdf
	11.pdf
	MLP ASSEMBLY INSTRUCTIONS
	IMPORTANT NOTICES


	22.pdf
	MLP PARTS AND HARDWARE
	PARTS
	WHITE / PLATINUM FRAME PARTS
	CABLES AND PULLEYS
	MISCELLANEOUS


	MLP PARTS AND HARDWARE
	HARDWARE
	DESCRIPTION      QUANTITY
	Bolts
	Screws
	Washers
	Nuts



	444.pdf
	MLP ASSEMBLY INSTRUCTIONS
	MAIN STRUCTURE ASSEMBLY
	MLP ASSEMBLY INSTRUCTIONS
	PRESS ARM ASSEMBLY

	MLP ASSEMBLY INSTRUCTIONS
	WEIGHT STACK, CABLE AND PULLEY INSTALLATION

	MLP ASSEMBLY INSTRUCTIONS
	CABLE ADJUSTMENT






<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


